

Enoxaparin (Lovenox) for Therapeutic Anticoagulation [3956]

This order set is intended for ordering of treatment doses of anticoagulation with enoxaparin (lovenox) (i.e.: DVT, PE, Acute Coronary Syndrome)

Baseline Labs

Baseline Labs

<input checked="" type="checkbox"/> Basic metabolic panel	Once
<input checked="" type="checkbox"/> CBC hemogram	Once
<input checked="" type="checkbox"/> Prothrombin time with INR	Once
<input checked="" type="checkbox"/> Partial thromboplastin time, activated	Once

Medications

Enoxaparin for Therapeutic Anticoagulation (Single Response)

Enoxaparin (Lovenox) is not recommended for use in dialysis patients. For patients with a CrCl less than 10mL/min or on dialysis, consider use of continuous heparin infusion therapy.

() For CrCl GREATER than or EQUAL TO 30mL/min -
enoxaparin (LOVENOX) 1mg/kg every 12 hours

enoxaparin (LOVENOX) injection 1 mg/kg, subcutaneous, every 12 hours
Indication(s):

() For CrCl LESS THAN 30mL/min - enoxaparin
(LOVENOX) 1mg/kg every 24 hours

enoxaparin (LOVENOX) injection 1 mg/kg, subcutaneous, every 24 hours
Indication(s):

Labs Continuing

Labs Continuing

Consider anti-Xa monitoring for enoxaparin (Lovenox) in patients with CrCl LESS THAN 30mL/min, extremes of body weight (LESS THAN 45kg or GREATER THAN 150kg), pregnancy, or elderly. Anti-Xa levels should be obtained 4 to 6 hours after the 3rd dose

<input type="checkbox"/> Basic metabolic panel	Daily For 3 Days
<input type="checkbox"/> CBC hemogram	Daily For 3 Days
<input type="checkbox"/> CBC hemogram	Every 72 hours For 3 Occurrences
<input type="checkbox"/> Anti Xa, Lovenox	Once For 1 Occurrences Heparin Name: Lovenox